
Lyme Disease Treatment Guidance in Adults 
 

Key Points  
 Lyme disease or Lyme borreliosis is a bacterial infection spread to humans when they are bitten by an infected tick. 

 Erythema migrans is diagnostic of Lyme disease
1 

and may present around 3 to 30 days after bite.  

 Patients should be made aware of primary prevention of Lyme disease. Tick Bite risk and Prevention cards. PHE 

 Symptoms of Lyme disease may take months or years to resolve even after treatment.
1
  

 

Resources 
 Suggested Referral Pathway for Patients. PHE
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 Signs and symptoms Information for Patients. PHE
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Treatment3 
 
 
 
 
 

 
 

  

 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 Patients who report persistent symptoms several weeks after completing full course of antibiotic therapy DO NOT need 
further treatment but should be referred for investigations/repeat sampling as appropriate 
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Lyme disease under consideration 

WITH erythema migrans rash  
Serology testing not required. Treat 

empirically with antimicrobials 

Disease affecting Cranial Nerves 
peripheral nervous system 
Lyme Arthritis 
Acrodermatitis chronica atrophicans 

Doxycycline 100mg bd ORAL 
Or 

Amoxicillin 1g tds ORAL 
For 21 days 

 

Review history and repeat 
sample testing in 3 – 4 
weeks as antibody 
response in early disease 
can be delayed. 
 
Consider alternative 
diagnoses 
 
May need further 
discussion with reference 
laboratory 

Serology testing from accredited NHS Laboratory 
(Do not wait for results if HIGH level of suspicion) 

POSITIVE accredited serology 

Disease affecting 
CNS (not cranial or 
peripheral nerves) 
 

Ceftriaxone IV 2g bd or 4g 
daily 
Or 

Doxycycline 200mg bd ORAL 
For 21 days 

NEGATIVE 

Consider alternative 
diagnosis. No 

Antibiotics required 
 

Lyme Carditis 
 

Doxycycline 100mg bd 
ORAL 

Or 
Ceftriaxone IV 2g daily 

For 21 days 

 

Relevant tick exposure 

AND 
Symptoms suggestive of Lyme e.g. fever/sweats/swollen glands/malaise/muscle 

pains/relevant rash 

 

NO 
 

YES 
 

NO erythema 
migrans rash 
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